
I

- , DOE/EH/OEV--31P

DE91 001075

U.S. Department of Energy
Washington, DC 20585

Environment, Safety and Health
Office of Environmental Audit

Environmental Survey
Preliminary Report

Oak Ridge National Laboratory (X-10)
Oak Ridge, Tennessee

July 1988



PREFACETO

THE DEPARTMENT OFENERGY

OAK RIDGE NATIONAL LABORATORY
ENVIRONMENTAL SURVEY PRELIMINARY REPORT

This report contains preliminary findings based on the first phase of an

-' Environmental Survey at the U.S_ Department of Energy's (DOE's).,Oak Ridge

National Laboratory (ORNL), located at Oak Ridge, Tennessee. The .-....Sur'veY... is being
conducted by DOE'S Office of Environment, Safety and Health. -.-_.;. ,

The ORNL Survey is.a portion of a larger, comprehensive DOE _:_,_ihmental Survey
[...]
° , . "_"i::*. 'J_!_!° ',_:'o

navigation• WOC from mile 0.0 to its origin is _ta.s$i_fe__i_zfi_l_ and aquatic life, and
,,/._."'::,!..""_.iii;!_,... •

livestock watering and wildlife. Melton _r_i_b _i_,.0.6_ ,ts orogan is classified for_S'_._, _:i/"'. ", "..,,

fish and aquatic life, and livestock. .,,,,.,_,. _:,:,,.. ,

Ali other tributaries _n the Cl0ncH'._wer'Ba.s_n ate classified' for fish and aquatic life;

recreation; irrigation; and livestoc_',i_.at'_'ng and wildlife (Rothschild, Smith, and
,_..

Huff 984) '. " •,1 . . ,.,,,, ...
" "i_ _. _'_ ._ .;_, , '.

'/'""' "'":'"' '_i""''o ' '.e _ i, , •

3.3.2 Gener_l.De_Cr, ptign _ Pollution Sources and Controls

,, .,,, ,, : ., .'
3.3.2.1 '.Pr.inc!!_al Wa_tewater Sources

",• "_'. ;,_.,ii7 _'_,.,_.

w_se,ew.at_rs a_e"generated and treated in a number o_ facilities at ORNL The

majot d.ischarge points to surface water at ORNL are shown in Figure 3-15.

Wastew_r discharges at ORNL have been organized in the facility's National

Pollutant Discharge Elimination System (NPDES) permit according to the type of

discharge. These groups are as follows'

3-64



l
i

3-65



• Cateclory I

Storm drains or outfalls uncontaminated by any activity and not

discharged through any oil/water separator or other treatment

equipment.

• Cateqory II

, o0

Outfalls contaminated by ORNL activities but which are not:d_scharged

through any oil/water separator or other treatment'eq_i.ip:ment or
.c _1;+.,
•ac,,,,y. ,, .., ,

• Cateqory III '. • '
, _ '_., I_° °i 't

ali', i', "_ ',!i! i_,_ ', 0"

Untreated process drains• . "''_', ""

• Serial Numbered Discharqes *,.'., _:. '"

, Point source outfalls 0denli_!_xrn.:..t.he'NPDES permit, including treated

discharges. "","_, ":". ' ' """

• '°, i,'.'0

• Miscellaneous':_ou rce Disl;:haTqes
,'" i"'" "" '".,'" '"'

Individq_! }oucce_ ,,_?c__ave not been identifie.d in the NPDES permit ashb" " "' "" "'

Selr:_'61.Nui_l_ier.e_13ischarges,but which are spe_:.ific to special categories
., .,. ; . ,, ,.

"..it/te.n.ti]ied by.the U.S. Environmental Protection Age_cy (EPA)•
"'.:"' "_'_,i"'"",.

. , ,.. ',, ,.' ', ,,,.,: _', .
,. .., • °_ "o

, ,o,' _o_ , ' : _,o % , , ,

S_. _fled,waste_ater sources assoc0ated w_th these groups are d0scussed below•

Catecj0_',l Outfalls. There are 35 Category I outfalls at ORNL. Sixteen of these ___

outfalls discharge to White Oak Creek, from the Main Plant Area; 4 to First Creek.,

from _.he Main Plant Area; 13 to Fifth Creek, from the 3000 Area; 1 to Melton

Branch, from the 7900 Area; and 1 to Bearden Creek Embayment on the Clinch

River, from the Consolidated Fuel Reprocessing Facility (EPA, 1986b).
=

?

3-66

-



The main source of wastewater discharged through these outfalls is storm drainage.

Storm drainage from ORNL facilities flows from numerous open ditches, culverts,

and storm sewers into WOC or into small streams flowing lt_rough the Main Plant.

Small tributaries also carry runoff from the southern slope of Chestnut Ridge north

of ORNL and the northern slope of Haw Ridge south of the Main Plant. Runoff from

7500 and 7900 Area facilities flows into the Melton Branch (Boyle et al., 1982).

In many cases, _torm drainage pipes from an entire area of ORNL empty !.oto one or

two major drainage pipes before being discharged into the receivi:ng stream.

Because of this, 10 to 15 pipes carry the majority of stormwater run_If.wb"ic..h could

be contaminated because of the drain field involved (Berry and.__1__',.1986i?.'.";,

Though normally uncontaminated, storm drainage:r__..the':,_:Q.tential to be

contaminated from runoff through areas of surface c_'_,i_'t_'jnati_'n. ORNL has

constructed three large weirs at WOC, Melton B:_a.nch';.;,_ndWOL to monitor
' ° ' ° _i ' . ! ":d!!!_; _;':i _ • '

contaminants during storm events. Addltiona!_,,,:_gg_Os have been provided at
l'drS2_:_ _1'2' :, 'm, .,::;!. ;,D

White Oak Dam (WOO)to provide temp .ckra_iih_ldi_g ' capgbilities (ORNL, 1986c).
W:;;b. '_ii:!:% "i!ii:,

'q '. i' _ ,.:. 'if :4,

The NPDES permit for these out.!alls.:_t;ablN_i_es _lischarge limits for temperature,

pH, oil and grease, and total susp'ehde il;_o'J_ds'_[':l'SS).In addition, best management

practices must minimize the potenti'ai",ior"_'lease of contaminants to these outfalls.
'P° • ' _1,

Ii° ',%

Cateqory II Outfai,!s;::i'_heie-'._r._"_2/Catego ry II outfalls at ORNL The types and
= ' ' _t

locations of these..e.u.tfa Is ard"gummarized in Table 3-12, The NPDES permit for

t:ll'is_:hargethese outfalt's._slab[ishes, limits for temperature pH oil and grease, and

TSS. In _dl_itj.o'ci, besi.fnanagement practices must minimize the potential for

releas;;:f, cgn_m'i'h'aht to these outfalls.
- Cate'q_.y III Outfalls. There are 32 Category III outfalls at ORNL. These outfalls

,,__- "%

consist of 14 process drains which discharge to WOC, 8 process drains which

: discharge to Fifth Creek, 6 settling ponds which discharge to Melton Branch, and 4

process drains which discharge to First Creek.

The NPDES permit for these facilities does not impose specific discharge limitations,

but requires that there be no discharge which may have an adverse impact on

human health or the environment. These outfalls generally consist of Category I or'

3-67



4'

P

TABLE3-12

SUMMARY OF CATEGORY II OUTFALLS AT ORNL
- .. - i i ii |i i i iii llll ii= llll i i i i , ,, ,

Parking Cooling Spill Area StorageLot Condensate Tower Area
Runoff , Blowdown Drain Drain

• , .....
i I

White Oak Creek 27 4 2 1
, L, ii i hl i ii i ii li i

First Creek 8 2 _

Melton Bran"ch' 3 1 .,
q: ;

Fifth Creek 6 4 3 ,,,";"t i -
i i i i u i i, i i .,_ j._ i i

Melton Hill Lake 1 :,,.,,.,. "'" ".
,.. , ,..,..,,. ' ' * ..... ' i _*

, . q +_, ,.

Source' Derived by Survey team member ,,.,,: _.:: ....,.

.,!i,+..'_;,...
,_:+, ,,: 1% *,. ,,

'i,;_-. ', ',,
.-_. '.. :_.+:.:_F..'•,. "_.

_+r ..':,
. _:;,:, 'i .; ,," ' ."

+1i.,:% w _'::ili'_ _ "_!';,i. '_ ":

,. ,,,,,. • :._ih_" ,_ ._*

.:. , .. _.: .ilF.* _

+, , °.

, ' ,.,,' s
• * *, . o

• , *

• " ,,,: ,' ,.-, ..

, + I + , ', i I ,.' ,-

, ._ -. ,' , +, , ,+' i + +

.,,,:,+" ,, . .,, ,o
'. ,,_ .,* _ .

',+ ,.i, o ,,i,+o., '',.+.

:.:+ ,:,.,

3-68



Category II outfalls which have become contaminated because of inflow/

infiltration, cross-connections, or improper disposal of chemicals. The best

management practices plan developed by ORNL for these outfalls includes further

characterization to identify contaminants in these outfalls and their sources. After

identification of contamination sources, steps will be taken to redirect the pollutant

stream to the treatment/disposal system (Berry and Yook, 1986).

Serial-Numbered Discharg._. There are 11 serial-numbered discharges at ,ORNL. Ten
,°1

of these are for existing facilities and one is for a facility which is cur_ehtly under

-- construction These discilarges and their NPDES numbers are as fol16_"_ :tk
q,'1'',6 ' _ .

,' i,_ "_ O, ,,% I ,_

.'.,r , :

X01 Sewage Treatment Plant "".." -'- % t , " i

X02- Coal Yard Runoff Treatment Facility ,.:'_:i_,y. "_,.i',..
'_, " ", "° 'v'

X03- 1500 Area ,., ',,ii'.,,.......,..
X04- 2000 Area ,/'i_,. ".. ,

X06- 190 Ponds (3539 Basin and 3540 Basrn _.,:!i_i_"_.,'.,_,,. "'

X07- ProcessWaste Treatment Plan,t _:., ' ;._ii_'-. '_-*'
,_ _ ._.: _.% 'i. _ ,".,

X08-TRU ponds (7907 Basin and._,.., ._.-.,_,7_08_'_a_I_'''_."
x09-HF, (7905 :'

• '.i_!_, "'._ii-._'_% '_,"_"X10- ORR Restn Regeneratl'_J=a¢i,l

.....Xl 1- Acid Neutralization Faci _,. ","

X 12- Nonradiolqgieat,Wastew_teT Treatment Facility

The ORNLSTPis_,_, .]"he main ORNL sanitary sewer system consists of a

l_d .tO,._:reatsa'nitary wastewater generated at the main Bethel and

Melton Va_t__y''(ac:i_i{i:es..:",',

wastewal_e_:ice_t:e;ction"sy'stemand an STP. With few exceptions, the sanitary sewer

systenl"c_ns_s.t_o{'_,'8 - or 10-inch vitrified clay sewer pipes. The existing collection

sy.s,telm,.(Ontairi$:approximately 26,500 linear feet of sewer line and 154 manholes

(OI_Nii,;,ii986c).

sewage from the 7000 Area flows to a 31,000-gallon septic tank. The sewage is

pumped from the septic tank to the 6000 Area where Jt flows by gravity to a sewage

lift station (Building 3501); this lift station serves the sanitary sewers from the 3000,

4000 and 5000 Areas as well asa portion of the 3500 Area. The lift station pumps

discharge through a 6-inch forced main to a 10-inch gravity sewer that flows to the

3-69



STP. Sewage from the 1000 and 2000 Areas as well asa portion of the 3500 Area

flows by gravity to the STP.

_

The new STP (Building 2521) came on-line in August 1986. lt is an extended aeration

activated sludge treatment facility with a capacity for an average flow of 300,000

gallons per day (gpd), and a design capacity for surges as high as 750,000 gpd, The

treatment system consists of an aeration tank, a final clarifier, sludge holding and

recirculation equipment, mixed media filter equipment and sludge wast a,.gepiping.

(See Figure 3-16.) _'"; -,'., '. '4
''4 '

"''4 4,_

Effluent from the system is directed from the filter to the chloti'_tio_ syste_i_. The
q' 4 ° r I

effluent flows through a Parshall flume which is instru'm'p,n_te.d,.to provide

continuous-flow-recording at Building 2521. Prior to-':_'i_harcje_:i'._he "effluent is

disinfected with gaseous chlorine and monitored. T.he ch!_r_ati_n'_ystem includes

a chlorinator, automatic chlorine residual analy_zer:"'_l_dct_'[_'ine"contact tank. The

contact chamber provides a retention time o_ii_vle'rj!i'_'_S_in_l'{esto allow sufficient

time for disinfection (ORNL, 1986c).. _,0iJi_."_r:o_r_ this facility average
230,000 gpd and is discharged to WOC.:.,T_heO_.N.LI_I_DESpermit specifies effluent

limitations for 5-day biochemical _'_elnili'di_ma'_:cl (BOD), TSS, ammonia, oil and

grease, dissolved oxygen, and p14(£'.PAi"t_i98_b):::_I:',''' -_ '"': " "_
• , e

, i,

Sewage from the HFIR.ar'ea,[s collectec_:at the original septic tank facility (no longer' ,,' 0 '4 ',, .j° :

used because the.ef.f_6ent 'did. n_t"meet the required standards), hauled by tank

0'.:a lir_e'_"Buildi g 2521. Twelve small septic tanks serve thetruck, and dump_-_"_n_ n

A se.we_ieva'10u&ti0ii"study completed in 1980 found that approximately 50,000 gpd

of:iir_':fil_a:tion '_ere entering the sewer system through defective line sections, lt

was'estimated that an additional 1.056 million gallons per day (mgd) of inflow

could pe_sibly enter the system during a rainfall event with an average intensity of 1

inch/hour (Daugherty, 1984).

Operation of the ORNL STP results in generation of sewage sludge. The

management and disposal of this sludge are discussed in Waste Management

Section 4.1.1.2.

L

3-70



3-71



The Coal Yard Runoff Treatment Facility is used to treat acidic rainwater runoff

from the coal storage yard at ORNL. Contaminated runoff is collected inn basin

adjacent to the coal pile and treated at the Coal Yard Runoff Treatment System

(Building 2544). The runoff is treated by lime neutralization and clarification. The

flow from this facility averages 24,000 gpd and is discharged to WOC. The ORNL

NPDES permit specifies final effluent limitations for temperature, TSS, oil and

grease, total chromium, total copper, total iron, total zinc, and pH (EPA, 1986b).

Management and disposal of sludge from this facility are discusse.d in Waste
q,.

Management Section 4.1.1.3. . ;

",q _q

Wastewater generated at the 1500 Area includes process wa_'eW.ater fr_zn the

Greenhouse Complex, the Aquatic Sciences Laboratory, the C6n_t_i[l_d.Environ ment

and Anomal Building, the Mobile Office Unit, L_-_,,-_andt_7_:_i!.Envir'_l:_'n.lent_alSciences

Laboratory. This wastewater consists of laboratory.drai'ai_i_!:Which"may potentially

be radioactively contam0nated. Wastewater ....dlscha_g.]es'aYe collected in a sump
. . . ,_,i!ii'i_.,i,l_ '_i_Ii'. . ':., . ....

outs0de Bu01d0ng 1504, where they are mon.0to_i._:'#_,d. Ioactlv0ty. If rad0oactlvlty

is below discharge llm0ts, the sump cgpt_ a_,:.dlsc6arged to tne Northwest
Tributary of White Oak Creek. Othe_i_,'_i_e¥ '_'r:e directed to Basin 3524 for

treatment at the Process Waste Section 4.1.1.4). The average

flow of process wastes from th_5_..wa_tes from the 1500 Area is 5,800 gpd (EPA,
'i° , ._

1986b). ,,,,,..

Direct discharges.._if,,'iJntr ,,l_r6cess wastewaters from the 1500 Area will be

stopped by late'",1'9_.9:'.i."At.tha'_ time, all discharges will be to the Process Waste

Treatment,,._a'0t, (ra_,;io_:i_ely contaminated)and to the nonradioactive Waste

Treatme'n',_i:iFac;Lli.ty(n_'i_radioactively contaminated), which is presently u ,der

Wa_.e._.ater generated in the 2000 Area includes laboratory drainage from the
InspectiOn Engineering Laboratories. This wastewater has an average flow of

14,000 gpd and is discharged directly to WOC. Plans are presently under way to

divert these flows to Basins 3539 and 3540 (see Section 4.1.1.4), and ultimately to

the Nonradioactive Waste Treatment Facility.

The 190 Ponds, Transuramic (TRU) Ponds, High-Flux !sotope Reactor (HFIR) Ponds,

and Process Waste Treatment Plant are ali part of the ORNL Process Waste (PW)

K'

3-72



system. This system is used to collect, treat, and discharge process waters which are

generally uncontaminated, but which have the potential to become radioactively

contaminated. The sources of this waste stream, aswell as the operation of the PW

system, are described in Waste Management Section 4,1,1,4,

The ORR Resin Regeneration Facility was used to regenerate ion exchange resins at

the Oak Ridge Research Reactor. At the time of the Environmental Survey, the Oak

Ridge Research Reactor was not operational and ORNL staff indicated tha,t there are
i ! '

no plans to restart this reactor. The ORR Resin Regeneration Facility, therefore, will

not be used in the future, ":"....": "
, q i

:..,'.',! '.,°

The AcidNeutralizationFacility(Building3518) receivesboilei'._,_w.n and ion-

exchange demineralizerregenerationwastewater fro_:_;_e,st_ia_n:lP'iant.These

wastes are neutralized in a 15,000-gallon. concr#te,.,..._...5_,_)'.h:].n.,,.di'_cretebatches.

Approximately 3 batches per day (40,000 gpd)._:.,,,..;,_,:_are":6';eutr_:l';t_'ed_anddischarged to
WOCl In the future, these wastewaters will,be_Ji___ tl_'_'new Nonradiological

_'_:,_'_/!',''_::_.,iii!::i,

Waste Treatment Plant (NRWTP), thereb.y.,ell'_nat_i_,,,.,L._.di _'e'ctdischarge into WOC

The NRWTP 0scurrently under co0sti'qcti_n..'"_h,is facility will be operated in concert

with the Process Waste Trea_:'_'e,n't":_[_"nt"';i'PWTP)to treat PWTP effluent,

nonradioactive PW, and other nonr_di!_a&i've liquid wastes (e.g,, Steam Plant boiler

blowdown), The fa_.ili'ty"will em.pl'6"y settling to remove free oil and grit,

precipitation to re.m:_e tra'c:e:."m,ef,a'ls',air stripping to remove volatile organics, and

granular actlvate_l.'_.a_iS.enf._.ltrat0on to remove mercury and heavy organics. The

NRWTP will._e, an"_'_'er_a'_ie"flowof 500,000 gpd and a maximum flow of 800,000

gpd. ....i.... _., '
'" ' _,,._ _, _,'', ,.,_

Misr_ella_ous $6urce Discharqes. Miscellaneous Source Discharges are those that
•- _ ,.., _ i_*

have.n'0t been identified in the NPDES permit as Serial Numbered discharges, but

which :a_,'especific to special categories identified by the EPA. These discharges

include 26 associated with space cooling systems (e.g., cooling tower blowdown,

once-through cooling water, wastes from cleaning of the system). These discharges

are located in the 2000 Area (3), 2500 Area (2), 3000 Area (1U), 3500 Area (6), 4500

Area (2), 6000 Area (1), 7600 Area (1), and 7900 Area (1). Other miscellaneous

source discharges are one boiler at Building 2519, which includes blowdown,

bleedoff, and wastes from cleaning of the system; one vehicle and equipment

3-73 ,



cleaning facility at Building 7002; one painting and corrosion control facility at ':

Building 7007; one vehicle and equipment maintenance facility at Building 7002;